
SAFETY WARNINGS 

Assembly Instructions for 

BRISTOW 2-SEATER FUTON 

Design may vary but 
basic assembly is the sa.me 

1 . Before a1ttempting to assem ole or install this product read and roliow the lnstructions in leanet and 
and on .any attaciled labels! 

2. NEVER ALLOW CHILDREN! TO PLAY WITH OR. OPERATE THE FOLD OUT BED ACTION AND
BEWARE OF THE DANGERS WITH MOVfNG PARTS WHICH CAN CAUSE E,NTRAPMENT.

3. 

4. 
5. 
6. 

7. 

Ro.utlne Maintenance:

Periodfcally check lhat all fixture and connectors are tight.
Do not stand hot products directly on the wood surface ..
Mop LI p any spills immediately.
Surface o.f wood is not resistant to b!eac:hes,. acids, or other
"aggressive'' agents.
Never use substitute parts.. Always contact the suppHer for 
replacement parts: 

Kyoto Futons Ltd. Tel: 01778 380555 J Fa.x: 01778 380444 

Before Starting Ass:embly 
We suggest you spend a short. time reading through this leaflet. then rollow the 
simple step by step instrucHons. Some parts are viewed differently from the 
exploded drawing shown; thfs is for extra clarity. 

t
Use 2 people and assemble 

u11it dose 1o ii.s final. posiU.o.n. 

To avoid scratching� we advise that assemble tal<es place on a protected surface. 
Do not discard any of the packagl ng, until you have checked all the parts and fittings. 

Bcca(JSiC wi: coMtmi:fy iry tci Improve !he quillily ofilie cooip,arn::tiis, occll,jio.fll111)• lhcy do dtffcr s.Jtghtly frorn lho di�s 5Jio1.1,-n tiac. Any Spat� cOIDponmts can be 
tJmni.11 ilW&y 011CC: th� Ms�mbly is e-0mple,1t: irn- - &re [Wt :r«d�. w� res;:n·� th� ri�t 10 chl!n - the . �cificlltiCl!l or Mi' pJ� c,f furniture wilh�ut. prior notice,, 

Heavy 

--

[• 
A"11Nl "'1u.l'JI "-•,..W �1--.I� 

oliJ�n I , � f11iroo· 

WLiK- �l'fwlU! 
da,p.do-a 

UsW!llJ rcg,ul!lt c-k;niin.g. with II cb:;U1 d,;· doth is sufficient. bu:i for �l:lboom 
mlllts wipe a..,;r g.cn.tly ""°ith .:i. �lean drun� cl(1th. NeY�r U$C mong .detergents ur 
1tbmsi\lC �l�anmi 115 lhl!S� mey llam!ige !ht sutf3� t1nish (lf)'Ollf !!umlturc. Your 

�cs =ipt � )IOl!t gullnllllec,. pl� mp i1 in a 511(,;- ptu�. 
We hope ) u a.re pTeascd wi1b )lJIH m:w product Jmd 1h.d is prn\1ldcs �-mi. wi1h 

�·ell!$ 1;1h[lti5:f11c1ion iind w�. Thlink }-uu far �hitpping wi1h ia. 



FITTINGS CHECKLIST 

CODE DESCRIPTION QTY 

� Fl BOLTS M6 x 35mm 2 

� F2 !JOLTS M6 x 40mm 4 

(@))1nmmlhlilll!ill11!1� F3 BOLTS M6 x 5 0mm 18 

� F4 BOLTS M7 x 50mm 2 

� FS BOLTS M6 x 90mm 8 

@Pi@lfij• F6 C/B SCREW 3.5 x 16mm 4 

� F7 C/8 SCREW M4 x 32mm 4 

(:-.t) QJ) FS BARREL NUT M6 X 13mm 26 

� 

F9 CLEVIS PIN 4 

� 
. Fl0 ROLLER 2 

� Flt LBRACKET 2 

] F12 M4ALLEN KEY 1 



PARTS CHECKLIST 
Code 

0 = 
OD 0 

1 Arms 

-

I� 
ll

@ J� 
r2 2 r.ront Deck Side l'ancl

0 
.� 

I'
"

2 Middle Deck Side Panel 

lo
· 0 

_, 

r.- � 
P4 2 Ri:llr Deck Sido Pnnd 

0 
00 

P5 Front Deck 

P6 MiddleDe<k 

l'7 

� 

pg 2 Leg 

r� �j 1'9 2 S1rctchcr Rllils 

6 6 0 PIO l Frame Support



F4 

lstep I I 
Assemble Side Pru,cl to l�ront Dei;k 

F8

.. 
... + }ll, 

..-1" !' �
P2 

.. 

� .. f 
J

: 

.. , 
F3 F3 

I step 2 I 
Assemble Side Panel to Middle Dc.-ck und ttunch 

the roller to the sido panel as shown. 

F8 -� •• 

PG 

. . · • P3

F3 , Fl 

F4 F3 F3

I;� _.I� . � 
... ✓·- _ .... .. �• • P2 .... 

.. e:c::: =.,:a:4,==.=====.::::::;.� ; ·' ' ,. 
:,,: 

F8 .�.

�
0 

�
_./

,/ 
F3 

F3
F3 

F3 

p .e 9 

•








	AI-Detroit-2-Str - New AI - June 2011_Page_1_Image_0001
	AI-Detroit-2-Str - New AI - June 2011_Page_2_Image_0001
	AI-Detroit-2-Str - New AI - June 2011_Page_3_Image_0001
	AI-Detroit-2-Str - New AI - June 2011_Page_4_Image_0001
	AI-Detroit-2-Str - New AI - June 2011_Page_5_Image_0001
	AI-Detroit-2-Str - New AI - June 2011_Page_6_Image_0001
	AI-Detroit-2-Str - New AI - June 2011_Page_7_Image_0001



